o

Report No.: SEFA1907033

FCC/IC TEST REPORT

According to
CFR47 §15.247 & RSS-247 Issue 2

Applicant : Mitac Digital Technology Corporation

Address : No. 200, Wen Hwa 2nd Rd., Kuei Shan Dist. 33383 Taoyuan City, TAIWAN
Manufacturer : Mitac Computer (Kunshan) Co., Ltd.

) No. 269, 2nd Avenue, District A, Comprehensive Free Trade Zone, 215300
) Kunshan, Jiangsu, PEOPLES REPUBLIC OF CHINA

Equipment : Tablet

Address

Model No. : N642
FCCID : P4Q-N642-M1000
IC : 2420C-N642-M1000

Test Period  : July 25, 2019~ October 11, 2019

B The test result refers exclusively to the test presented test model / sample.

B Without written approval of Cerpass Technology (Suzhou) Co., Ltd., the test report shall not be
reproduced exc- ept in full.

B The test report must not be used by the clients to claim product certification approval by any agency of
the Government.

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given in
ANSI C63.10 — 2013& FCC Part15.247 & RSS-247 Issue 2 and the energy emitted by this equipment
was passed.

Approved by: Laboratory Accreditation:
Cerpass Technology Corporation Test Laboratory
[]
7 TAF LAB Code: 1439
- Cerpass Technology (SuZhou) Co., Ltd.
Miro Chueh X
EMC/RF Manager A2LA LAB Code: 4981.01
O
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1. Test Configuration of Equipment under Test

1.1 Feature of Equipment under Test

EUT Type Tablet

Model Name N642

Wireless Module Qualcomm WCN3660B

TX Frequency Range 2.4GHz: 2400MHz ~ 2483.5MHz
Number of Channel 2.4GHz

BT-BDR(GFSK): 79, BT-EDR(Pi/4 DQPSK): 79, BT-EDR(8DPSK): 79
BT-LE(GFSK): 40

802.11b/g, 802.11n-HT20 : 13

802.11n-HT40: 9

Type of Modulation

BT-BDR(GFSK), BT-EDR(Pi/4 DQPSK), BT-EDR(8DPSK) for FHSS
BT-LE (GFSK) for DTS

DBPSK, DQPSK, CCK for DSSS in 802.11b mode

BPSK, QPSK, 16-QAM, 64-QAM for OFDM in 802.11g/n mode

Data Rate

BT-BDR(GFSK): 1Mbps, BT-EDR(Pi/4 DQPSK): 2Mbps, BT-EDR(8DPSK) :

3Mbps, BT-LE(GFSK): 1Mbps
802.11b: up to 11Mbps, 802.11g: up to 54Mbps, 802.11n: up to MCS7

Antenna Type

IFA

Antenna Peak Gain

2.4~2.4835GHz: 4.35dBi

Device Category

Mobile

RF Exposure Environment

General Population/ Uncontrolled

Power Model: CVW120200

supply1 Input: 100-240V~1.2A 50-60Hz 0.75A
Output: DC 12V --2.0A

Power Model: POE-GTI-3556ND4

supply2 Input: 100-240V
Output: DC 56V--0.625A

1.2 Description of Antenna

Manufacturer Model

Specification

Awan

MIC-N642 Locking WIFI

IFA Antenna for WIFI 802.11a/b/g application

Cerpass Technology (Suzhou) Co., Ltd.

S-FD-501 V1.0
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1.3 Working Frequencies

Bluetooth Working Frequency of Each Channel:

Channel Frequency Channel Frequency |[Channel| Frequency [Channel| Frequency
00 2402 MHz 01 2403 MHz 02 2404 MHz 03 2405 MHz
04 2406 MHz 05 2407 MHz 06 2408 MHz 07 2409 MHz
08 2410 MHz 09 2411 MHz 10 2412 MHz 11 2413 MHz
12 2414 MHz 13 2415 MHz 14 2416 MHz 15 2417 MHz
16 2418 MHz 17 2419 MHz 18 2420 MHz 19 2421 MHz
20 2422 MHz 21 2423 MHz 22 2424 MHz 23 2425 MHz
24 2426 MHz 25 2427 MHz 26 2428 MHz 27 2429 MHz
28 2430 MHz 29 2431 MHz 30 2432 MHz 31 2433 MHz
32 2434 MHz 33 2435 MHz 34 2436 MHz 35 2437 MHz
36 2438 MHz 37 2439 MHz 38 2440 MHz 39 2441 MHz
40 2442 MHz 41 2443 MHz 42 2444 MHz 43 2445 MHz
44 2446 MHz 45 2447 MHz 46 2448 MHz 47 2449 MHz
48 2450 MHz 49 2451 MHz 50 2452 MHz 51 2453 MHz
52 2454 MHz 53 2455 MHz 54 2456 MHz 55 2457 MHz
56 2458 MHz 57 2459 MHz 58 2460 MHz 59 2461 MHz
60 2462 MHz 61 2463 MHz 62 2464 MHz 63 2465 MHz
64 2466 MHz 65 2467 MHz 66 2468 MHz 67 2469 MHz
68 2470 MHz 69 2471 MHz 70 2472 MHz 71 2473 MHz
72 2474 MHz 73 2475 MHz 74 2476 MHz 75 2477 MHz

76 2478 MHz 77 2479 MHz 78 2480 MHz N/A N/A
Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
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1.4 Power Parameter Value

Mode Frequency (MHz) Power Setting
2402 9
DH5 2441 9
2480 9
2402 9
2DH5 2441 9
2480 9
2402 9
3DH5 2441 9
2480 9
Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
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1.5 The Worst Transmission Mode

Test Mode

|Mode 1: Transmit by DH5(GFSK) 1Mbps
|Mode 2: Transmit by 2DH5(n/4-DQPSK) 2Mbps
|Mode 3: Transmit by 3DH5(8DPSK) 3Mbps

 J
Cerpass Technology (Suzhou) Co., Ltd. Issued Date : Oct. 12,2019
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1.6

Test Manner

Test Manner

a

Setup the EUT and simulators according to ANSI C63.10

b

Turn on the power of equipment.

c

Access the test software, set the test mode and test channel, then start to test.

Note: Regards to the frequency band operation: the lowest, middle and highest frequency of channel were

selected to perform the test, then shown on this report.

Cerpass Technology (Suzhou) Co., Ltd.
S-FD-501 V1.0

Issued Date
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2. Technical Test

2.1 Summary of Test Result

X] No deviations from the test standards
[ ] Deviations from the test standards as below description:

FCC/IC Part Section(s) Test Description Test Result

FCC CFR Title 47 Part 15 Subpart C: 2019
Section 15.207
RSS-Gen Issue 4 November 2014
Section 8.8

AC Conducted Emission Compliance

FCC CFR Title 47 Part 15 Subpart C: 2019
Section 15.209
RSS-Gen Issue 4 November 2014
Section 8.9

Radiated Emission Compliance

FCC CFR Title 47 Part 15 Subpart C: 2019
Section 15.247(a)(1);
RSS-247 Issue 2 February 2017
Section 5.1(a)

20dB Bandwidth Compliance

FCC CFR Title 47 Part 15 Subpart C: 2019
Section 15.247(a)(1); Channel Carrier Frequencies

RSS-247 Issue 2 February 2017 Separation
Section 5.1(b)

Compliance

FCC CFR Title 47 Part 15 Subpart C: 2019
Section 15.247(a)(1);
RSS-247 Issue 2 February 2017
Section 5.1(c)

Dwell Time Compliance

FCC CFR Title 47 Part 15 Subpart C: 2019
Section 15.247(b);
RSS-247 Issue 2 February 2017
Section 5.1(b)

Number of Hopping Channels Compliance

FCC CFR Title 47 Part 15 Subpart C: 2019
Section 15.247(b);
RSS-247 Issue 2 February 2017
Section 5.1(b)

Peak Output Power Compliance

FCC CFR Title 47 Part 15 Subpart C: 2019 Band-edge Compliance &

_ _ o Compliance
Section 15.247(d); Conducted Spurious Emissions

Cerpass Technology (Suzhou) Co., Ltd. Issued Date : Oct. 12,2019
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RSS-247 Issue 2 February 2017
Section 5.5

FCC CFR Title 47 Part 15 Subpart C: 2019
Section 15.247(d);

Radiated Emission Band Edges Compliance
RSS-247 Issue 2 February 2017
Section 5.5
O
Cerpass Technology (Suzhou) Co., Ltd. Issued Date : Oct. 12,2019
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2.2 General Information of Test

Cerpass Technology Corporation Test Laboratory

Address: No.10, Ln. 2, Lianfu St., Luzhu Dist., Taoyuan City 33848,
Test Site Taiwan (R.O.C.)

Tel:+886-3-3226-888

Fax:+886-3-3226-881

L] Address: No.68-1, Shihbachongsi, Shihding Township,

New Taipei City 223, Taiwan, R.O.C.

Tel: +886-2-2663-8582

TAF 1439
FCC TW1079, TW1061
IC 4934E-1, 4934E-2

T-2205 for Telecommunication Test
C-4663 for Conducted emission test

VCCl R-4399, R-4218 for Radiated emission test
G-812, G-813 for radiated disturbance above 1GHz
Cerpass Technology (Suzhou) Co.,Ltd
Address: No.66,Tangzhuang Road, Suzhou Industrial Park, Jiangsu
Test Site 215006, China
Tel: +86-512-6917-5888
& Fax: +86-512-6917-5666
CNAS L5515
FCC CN1243
A2LA 4981.01
IC 7290A-1, 7290A-2
T-1945 for Telecommunication Test
VCCl C-12919 for Conducted emission test
R-12670 for Radiated emission test
G-227 for radiated disturbance above 1GHz
L)
Cerpass Technology (Suzhou) Co., Ltd. Issued Date : Oct. 12,2019
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2.3 Measuring Equipment
, librati
Instrument/Ancillary | Manufacturer Model No. Serial No. Ca;);ta(;uon Due Date.
EMI Test Receiver R&S ESCI 101183 2019.06.28 | 2020.06.27
Preamplifier HP 8447F 3113A05915 | 2019.02.25 | 2020. 02.24
" AFS44-00101800
Preamplifier FIELD "05.10P-44 1579008 2018.10.14 | 2019.10.13
. Sunol
Bilog Antenna _ JB1 A072414-1 | 2019.06.26 | 2020.06.26
Science
Spectrum Analyzer Agilent N9010A MY45118947 | 2019.10.10 | 2020.10.09
Tempera,{}l‘;‘fé Aumidity | mingle ETH529 N/A 2019.02.25 | 2020.02.24
Spectrum Analyzer R&S FSP40 100047 2019.03.07 | 2020.03.06
PREAMPLIFIER AGILENT 8449B 3008A01954 | 2019.03.05 | 2020.03.04
HORN ANTENNA EMCO 3115 31589 2019.03.09 | 2020.03.08
HIGH PASS FILTER HP 84300-80038 002 2019.03.05 | 2020.03.04
SERIES
POWER METER ANRITSU ML2495A 1224005 2019.03.05 | 2020.03.04
POWER SENSOR ANRITSU MA2411B 1207295 2019.03.05 | 2020.03.04
Bluetooth Tester R&S CBT 101133 2019.03.12 | 2020.03.11
°
Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
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2.4 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%

confidence level (based on a coverage factor (k=2).

RF Conducted Measurement

Test ltem Uncertainty Limit
Radio Frequency +8.7X10” +1X107°
RF output power, conducted 10.63dB +1.5dB
Power density, conducted +1.21dB +3dB
Unwanted emissions, | 30-1000MHz +0.51dB +3dB
conducted 1-25GHz 10.67dB +3dB
All emissions, radiated | 30-1000MHz +2.28dB +6dB
1-25GHz +2.59dB +6dB
Temperature +0.8°C +1°C
Humidity 3% 5%
DC and low frequency voltages 3% 3%
AC Conducted Measurement
Measurement Frequency Uncertainty
Conducted emissions(LINE) 9KHz-30MHz +/- 0.7738 dB
Conducted emissions(NEUTRAL) 9KHz-30MHz +/- 0.7886 dB
Conducted emissions(10Mbps) 150KHz-30MHz +/- 1.3013dB
Conducted emissions(100Mbps) 150KHz-30MHz +/-1.3197 dB
Conducted emissions(1000Mbps) 150KHz-30MHz +/-1.2987 dB

Radiated Measurement

Measurement Polarity Frequency Uncertainty
Horizontal below 1GHz +/- 3.8936 dB
Radiated Vertical below 1GHz +/- 3.8928 dB
emissions Horizontal above 1GHz +/- 5.18858dB
Vertical above 1GHz +/- 5.18928 dB

Cerpass Technology (Suzhou) Co., Ltd.

S-FD-501 V1.0

Issued Date
Page No. : 14 0f 110
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3. AC Conducted Emission Measurement

3.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the 120 VAC
power and return leads of the EUT according to the methods defined in ANSI C63.10-2013 Section 6.2. The
EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the ground plane as shown in
section 6.2.2. The interface cables and equipment positioning were varied within limits of reasonable

applications to determine the position produced maximum conducted emissions.

Frequency (MHz) Quasi Peak (dB u V) Average (dB i V)
0.15-0.5 66-56" 56-46*
0.5-5.0 56 46
5.0 - 30.0 60 50

*Decreases with the logarithm of the frequency.

3.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).

c. All the support units are connecting to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

3.3 Test Setup

Cerpass Technology (Suzhou) Co., Ltd. Issued Date : Oct. 12,2019
S-FD-501 V1.0 Page No. : 150f 110
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3.4 Test Result

Mitac Digital Technology Company

Test Standard: FCC_ClassB_QP
Test item: Conduction Emission
Applicant:

Product: Tablet

Model No.: N642

Test Mode: BT3.0

Remark: Adapter Power

Probe:

Test Time:

Power Rating:
Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

L1
2019/8/1120:26:26
AC 120V/60Hz
26("C)/60%/1000hpa
Chris

100.0

dBuY

50

\

FCC_ClassB_QP

0.0
0.150 05 (MHz) 30.000
No. Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1539 10.15 24.47 34.62 65.78 -31.16 QP
2 0.1539 10.15 7.86 18.01 55.78 -37.77 AVG
3 0.1660 10.15 22.99 33.14 65.15 -32.01 QP
4 0.1660 10.15 7.80 17.95 55.15 -37.20 AVG
5 0.2100 10.13 19.23 29.36 63.20 -33.84 QP
6 0.2100 10.13 3.72 13.85 53.20 -39.35 AVG
7 0.2620 10.14 16.17 26.31 61.36 -35.05 QP
8 0.2620 10.14 3.30 13.44 51.36 -37.92 AVG
9 0.6419 10.15 15.86 26.01 56.00 -29.99 QP
10 0.6419 10.15 7.66 17.81 46.00 -28.19 AVG
O
Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
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11 29.2420 10.48 16.68 27.16 60.00 -32.84 QP

12 29.2420 10.48 7.97 18.45 50.00 -31.55 AVG
Note: Level = Reading + Factor
Margin = Level — Limit
Factor = (LISN or ISN or PLC or current probe) Factor + Cable Loss + Attenuator

O

Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
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Test Standard: FCC_ClassB_QP Probe: N

Test item: Conduction Emission Test Time: 2019/8/1120:29:45
Applicant: Mitac Digital Technology Company  Power Rating: AC 120V/60Hz
Product: Tablet Temp.(C)/Hum.(%)/Air p.(hpa): 26(°C)/60%/1000hpa
Model No.: N642 Test Engineer: Chris

Test Mode: BT3.0

Remark: Adapter Power

1000 dBuV

50

\

FCC_ClazzB_QP

0.0
0.150 0.5 (MHz) 5 30.000
No. Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1539 10.15 24.98 35.13 65.78 -30.65 QP
2 0.1539 10.15 9.11 19.26 55.78 -36.52 AVG
3 0.1700 10.15 22.72 32.87 64.96 -32.09 QP
4 0.1700 10.15 8.90 19.05 54.96 -35.91 AVG
5 0.1980 10.14 20.35 30.49 63.69 -33.20 QP
6 0.1980 10.14 7.09 17.23 53.69 -36.46 AVG
7 0.2220 10.14 18.05 28.19 62.74 -34.55 QP
8 0.2220 10.14 4.89 15.03 52.74 -37.71 AVG
9 0.6300 10.16 16.76 26.92 56.00 -29.08 QP
10 0.6300 10.16 8.33 18.49 46.00 -27.51 AVG
O
Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
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11 29.1900 10.32 15.25 25.57 60.00 -34.43 QP

12 29.1900 10.32 5.45 15.77 50.00 -34.23 AVG
Note: Level = Reading + Factor
Margin = Level — Limit
Factor = (LISN or ISN or PLC or current probe) Factor + Cable Loss + Attenuator

O

Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
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Test Standard: FCC_ClassB_QP Probe: L1

Test item: Conduction Emission Test Time: 2019/8/1119:22:54
Applicant: Mitac Digital Technology Company  Power Rating: AC 120V/60Hz
Product: Tablet Temp.(C)/Hum.(%)/Air p.(hpa): 26(°C)/60%/1000hpa
Model No.: N642 Test Engineer: Chris

Test Mode: BT3.0

Remark: POE Power

1000 dBuV

50

\

FCC_ClazzB_QP

0.0
0.150 0.5 (MHz) 5 30.000
No. Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1620 10.15 34.45 44.60 65.36 -20.76 QP
2 0.1620 10.15 12.34 22.49 55.36 -32.87 AVG
3 0.1740 10.15 33.35 43.50 64.76 -21.26 QP
4 0.1740 10.15 11.75 21.90 54.76 -32.86 AVG
5 0.2220 10.13 29.12 39.25 62.74 -23.49 QP
6 0.2220 10.13 11.88 22.01 52.74 -30.73 AVG
7 0.2460 10.13 27.05 37.18 61.89 -24.71 QP
8 0.2460 10.13 10.03 20.16 51.89 -31.73 AVG
9 0.3899 10.15 20.67 30.82 58.06 -27.24 QP
10 0.3899 10.15 6.47 16.62 48.06 -31.44 AVG
11 26.8180 10.46 32.74 43.20 60.00 -16.80 QP
O
Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
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12 26.8180 10.46 25.68 36.14 50.00 -13.86 AVG
Note: Level = Reading + Factor
Margin = Level — Limit
Factor = (LISN or ISN or PLC or current probe) Factor + Cable Loss + Attenuator
O
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Test Standard: FCC_ClassB_QP Probe: N

Test item: Conduction Emission Test Time: 2019/8/1119:34:09
Applicant: Mitac Digital Technology Company  Power Rating: AC 120V/60Hz
Product: Tablet Temp.(C)/Hum.(%)/Air p.(hpa): 26(°C)/60%/1000hpa
Model No.: N642 Test Engineer: Chris

Test Mode: BT3.0

Remark: POE Power

1000 dBuV

50

\

FCC_ClazzB_QP

&

0.0
0.150 0.5 (MHz) 5 30.000
No. Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1580 10.15 34.60 44.75 65.56 -20.81 QP
2 0.1580 10.15 11.34 21.49 55.56 -34.07 AVG
3 0.2180 10.14 27.85 37.99 62.89 -24.90 QP
4 0.2180 10.14 12.42 22.56 52.89 -30.33 AVG
5 0.3220 10.14 29.10 39.24 59.65 -20.41 QP
6 0.3220 10.14 15.53 25.67 49.65 -23.98 AVG
7 0.3860 10.15 20.14 30.29 58.15 -27.86 QP
8 0.3860 10.15 6.22 16.37 48.15 -31.78 AVG
9 0.7340 10.16 19.39 29.55 56.00 -26.45 QP
10 0.7340 10.16 6.43 16.59 46.00 -29.41 AVG
O
Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
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11 27.6020 10.34 32.54 42.88 60.00 -17.12 QP

12 27.6020 10.34 24.92 35.26 50.00 -14.74 AVG
Note: Level = Reading + Factor
Margin = Level — Limit
Factor = (LISN or ISN or PLC or current probe) Factor + Cable Loss + Attenuator

O
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4. Radiated Emission Measurement

4.1 Test Limit

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement. If the transmitter
measurement is based on the maximum conducted output power, the attenuation required under this
paragraph shall be 30dB instead of 20dB. In addition, radiated emissions which fall in section 15.205(a) the
restricted bands must also comply with the radiated emission limit specified in section 15.209(a).

FREQUENCIES FIELD STRENGTH MEASUREMENT DISTANCE
(MHz) (micro volts/meter) (meters)

0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F (kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general requirement

of field strength of radiated emissions from intentional radiators at a distance of 10 meters shall not exceed

the above table.

Frequency (MHz) Distance Meters Radiated (dB pV/ M)
30-230 10 30
230-1000 10 37
Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
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4.2 Test Standard

ANSI C63.10-2013-Section 6.10.5

4.3 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter for frequency below 1GHz and 1.5meter for
frequency above 1GHz above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength both horizontal polarization and vertical polarization
of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna tower
(from 1 M to 4 M) and turn table (from 0 degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth with
Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing will be
stopped and peak values of EUT will be reported, otherwise, the emissions which do not have 3 dB margin
will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in peak mode also complies with the limit in average mode), then testing will
be stopped and peak values of EUT will be reported, otherwise, the emissions will be measured in average
mode again and reported.

4.4 Test Setup

9kHz~30MHz Test Setup
EUT
[ | o B
08 m ” 3m =
{Turntable)

Test Receiver w_iql
- _— ‘=i

 — d 1

L]
Cerpass Technology (Suzhou) Co., Ltd. Issued Date : Oct. 12,2019

S-FD-501 V1.0 Page No. : 250f 110



Report No.: SEFA1907033

Below 1GHz Test Setup

1~4m
Antenna
EUT l 11V
[ ] ! ﬂ
0.8 m 4 am M
{Turntable) .

1GHz~18GHz Test Setup

1~4m

l Antenna |

3Im —— ¥

(Antenna Tower)

Test Recelver | ﬁ; EET
L |

Amplifier

18GHz~40GHz Test Setup

(Antenna Tower)

Antenna
Amplifier

(Turntable)

Spectrum Analyzer

Cerpass Technology (Suzhou) Co., Ltd.
S-FD-501 V1.0

Issued Date
Page No.

Oct. 12,2019
26 of 110



Report No.: SEFA1907033

4.5 Test Result

The worst case of Radiated Emission below 1GHz:

Test Distance: 3M
Test Standard:  FCC Class B 3M Radiation Ant. Polarization: Horizontal
Test item: Radiation Emission Test Time: 2019-7-2916:42:48
Applicant: Mitac Digital Technology Company Power Rating: AC 120V/60Hz
Product: Tablet Temp.(C)/Hum.(%)/Air p.(hpa): 26(°'C)/60%/983hpa
Model No.: N642 Test Engineer: Chris
Test Mode: BT3.0
Remark: Adapter Power

800 dBuV/m

FCC Class B 3M Radiation

—

= Y]

5
Ly

i

l13011111111 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 61.0399 -15.03 4212 27.09 40.00 -12.91 peak
2 150.2800 -12.57 44.46 31.89 43.50 -11.61 peak
3 209.4499 -11.50 44.67 33.17 43.50 -10.33 peak
4 278.3199 -8.38 46.38 38.00 46.00 -8.00 peak
5 826.3700 214 34.53 36.67 46.00 -9.33 peak
6 834.1299 2.23 37.13 39.36 46.00 -6.64 peak
Note: Measure Level (dBuV/m) = Reading Level (dBpV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
°
Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
S-FD-501 V1.0 Page No. 27 of 110



T Report No.: SEFA1907033
Test Distance: 3M
Test Standard:  FCC Class B 3M Radiation Ant. Polarization: Vertical
Test item: Radiation Emission Test Time: 2019-7-2916:46:01
Applicant: Mitac Digital Technology Company Power Rating: AC 120V/60Hz
Product: Tablet Temp.(C)/Hum.(%)/Air p.(hpa): 26(°'C)/60%/983hpa
Model No.: N642 Test Engineer: Chris
Test Mode: BT3.0
Remark: Adapter Power
800 dBuV/m

FCC Class B 3M Radiation

—

B

]
2]

llauu.nuu 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 30.0000 -2.48 40.37 37.89 40.00 -2.11 peak
2 42.6099 -7.48 43.28 35.80 40.00 -4.20 peak
3 59.1000 -12.51 45.66 33.15 40.00 -6.85 peak
4 489.7798 -5.54 43.46 37.92 46.00 -8.08 peak
5 700.2698 1.13 36.02 37.15 46.00 -8.85 peak
6 834.1299 1.31 37.96 39.27 46.00 -6.73 peak
7 30.0000 -2.48 36.51 34.03 40.00 -5.97 QP
8 42.6099 -7.48 38.54 31.06 40.00 -8.94 QP

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

 J
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Test Distance: 3M
Test Standard:  FCC Class B 3M Radiation Ant. Polarization: Horizontal
Test item: Radiation Emission Test Time: 2019-7-2917:48:02
Applicant: Mitac Digital Technology Company Power Rating: AC 120V/60Hz
Product: Tablet Temp.(C)/Hum.(%)/Air p.(hpa): 26(°'C)/60%/983hpa
Model No.: N642 Test Engineer: Chris
Test Mode: BT3.0
Remark: POE Power

800 dBuV/m

FCC Class B 3M Radiation

—

P I

s 3
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 61.0399 -15.03 46.17 31.14 40.00 -8.86 peak
2 150.2800 -12.57 4410 31.53 43.50 -11.97 peak
3 231.7598 -10.96 45.96 35.00 46.00 -11.00 peak
4 279.2900 -8.29 45.25 36.96 46.00 -9.04 peak
5 489.7798 -5.49 36.07 30.58 46.00 -15.42 peak
6 775.9298 1.50 27.25 28.75 46.00 -17.25 peak
Note: Measure Level (dBuV/m) = Reading Level (dBpV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
°
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Test Distance: 3M
Test Standard:  FCC Class B 3M Radiation Ant. Polarization: Vertical
Test item: Radiation Emission Test Time: 2019-7-2917:51:15
Applicant: Mitac Digital Technology Company Power Rating: AC 120V/60Hz
Product: Tablet Temp.(C)/Hum.(%)/Air p.(hpa): 26(°'C)/60%/983hpa
Model No.: N642 Test Engineer: Chris
Test Mode: BT3.0
Remark: POE Power

800 dBuV/m

FCC Class B 3M Radiation

o
=
2]

i

llauu.nuu 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 59.1000 -12.51 54.85 42.34 40.00 2.34 peak

2 59.1000 -12.51 49.54 37.03 40.00 -2.97 QP

3 419.9399 -3.29 38.52 35.23 46.00 -10.77 peak

4 487.8399 -5.67 42.99 37.32 46.00 -8.68 peak

5 700.2698 1.13 35.97 37.10 46.00 -8.90 peak

6 204.5999 -12.37 49.45 37.08 43.50 -6.42 peak

7 220.1200 -12.19 51.86 39.67 46.00 -6.33 peak

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

 J
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Radiated Emission above 1GHz:

Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-DH5 2402MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Horizontal

2019-8-515:48:21
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 )
1

0.0

1000.000 270000 440000 610000 7800.00 9500.00 1120000 12900.00 14600.00 18000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.

(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 4804.000 3.28 38.23 41.51 74.00 -32.49 peak

2 7206.000 8.19 38.01 46.20 74.00 -27.80 peak
Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Test Distance: 3M
Test Standard:  FCC Class B Above 1G 3M Ant. Polarization: Vertical

Radiation PK
Test item: Radiation Emission Test Time: 2019-8-515:50:49
Applicant: Mitac Digital Technology Company Power Rating: AC 120V/60Hz
Product: Tablet Temp.(C)/Hum.(%)/Air p.(hpa): 26(°'C)/60%/983hpa
Model No.: N642 Test Engineer: Chris
Test Mode: BT3.0-DH5 2402MHz
Remark: POE Power

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 5
1
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. | Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4804.000 3.28 38.90 42.18 74.00 -31.82 peak
2 7206.000 8.19 37.76 45.95 74.00 -28.05 peak

Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG
measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),
therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then
average measurement needn’t be performed.

 J
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Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-DH5 2441MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Horizontal

2019-8-515:53:42
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50

2
5
1
X
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. | Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4882.000 3.44 37.86 41.30 74.00 -32.70 peak
2 7323.000 8.28 38.33 46.61 74.00 -27.39 peak

Note: 1.

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-DH5 2441MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Vertical

2019-8-515:56:12
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 ,
5

1

X
0.0

1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. | Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 4882.000 3.44 36.74 40.18 74.00 -33.82 peak
2 7323.000 8.28 37.98 46.26 74.00 -27.74 peak

Note: 1.

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-DH5 2480MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Horizontal

2019-8-515:59:32
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 2
1
>
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. | Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4960.000 3.59 37.76 41.35 74.00 -32.65 peak
2 7440.000 8.36 37.47 45.83 74.00 -28.17 peak

Note: 1.

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-DH5 2480MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Vertical

2019-8-516:02:28
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 S
5

1

>
0.0

1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. | Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 4960.000 3.59 37.69 41.28 74.00 -32.72 peak
2 7440.000 8.36 37.70 46.06 74.00 -27.94 peak

Note: 1.

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Test Distance: 3M

Test Standard:  FCC Class B Above 1G 3M Ant. Polarization: Horizontal
Radiation PK

Test item: Radiation Emission Test Time: 2019-8-516:04:44

Applicant: Mitac Digital Technology Company Power Rating: AC 120V/60Hz

Product: Tablet Temp.(C)/Hum.(%)/Air p.(hpa): 26(°'C)/60%/983hpa

Model No.: N642 Test Engineer: Chris

Test Mode: BT3.0-2DH5 2402MHz

Remark: POE Power

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 2
1
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. | Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4804.000 3.28 38.02 41.30 74.00 -32.70 peak
2 7206.000 8.19 38.43 46.62 74.00 -27.38 peak

Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG
measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),
therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then
average measurement needn’t be performed.
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Test Distance: 3M
Test Standard:  FCC Class B Above 1G 3M Ant. Polarization: Vertical

Radiation PK
Test item: Radiation Emission Test Time: 2019-8-516:07:15
Applicant: Mitac Digital Technology Company Power Rating: AC 120V/60Hz
Product: Tablet Temp.(C)/Hum.(%)/Air p.(hpa): 26(°'C)/60%/983hpa
Model No.: N642 Test Engineer: Chris
Test Mode: BT3.0-2DH5 2402MHz
Remark: POE Power

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 5
1
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. | Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4804.000 3.28 38.42 41.70 74.00 -32.30 peak
2 7206.000 8.19 38.04 46.23 74.00 -27.77 peak

Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG
measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),
therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then
average measurement needn’t be performed.

 J
Cerpass Technology (Suzhou) Co., Ltd. Issued Date : Oct. 12,2019

S-FD-501 V1.0 Page No. : 380f110



Report No.: SEFA1907033

Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-2DH5 2441MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Horizontal

2019-8-516:11:36
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 5
5

1

X
0.0

1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. | Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 4882.000 3.44 37.14 40.58 74.00 -33.42 peak
2 7323.000 8.28 37.64 45.92 74.00 -28.08 peak

Note: 1.

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-2DH5 2441MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Vertical

2019-8-516:15:00
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 5
5

1

X
0.0

1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. | Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 4882.000 3.44 36.71 40.15 74.00 -33.85 peak
2 7323.000 8.28 37.87 46.15 74.00 -27.85 peak

Note: 1.

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Report No.: SEFA1907033

Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-2DH5 2480MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Horizontal

2019-8-516:17:48
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 2
1
>
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4960.000 3.59 37.27 40.86 74.00 -33.14 peak
2 7440.000 8.36 37.48 45.84 74.00 -28.16 peak

Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Report No.: SEFA1907033

Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-2DH5 2480MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Vertical

2019-8-516:20:36
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 5
] 5
>
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4960.000 3.59 37.63 41.22 74.00 -32.78 peak
2 7440.000 8.36 37.41 45.77 74.00 -28.23 peak

Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.

Cerpass Technology (Suzhou) Co., Ltd.
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Report No.: SEFA1907033

Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-3DH5 2402MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Horizontal

2019-8-516:24:03
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 5
1
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4804.000 3.28 37.97 41.25 74.00 -32.75 peak
2 7206.000 8.19 37.87 46.06 74.00 -27.94 peak

Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.

Cerpass Technology (Suzhou) Co., Ltd.
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Report No.: SEFA1907033

Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-3DH5 2402MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Vertical

2019-8-516:27:08
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 5
1
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4804.000 3.28 37.77 41.05 74.00 -32.95 peak
2 7206.000 8.19 37.66 45.85 74.00 -28.15 peak

Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Report No.: SEFA1907033

Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-3DH5 2441MHz

POE Power

Ant. Polarization:

Test Time:
Power Rating:
Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Horizontal

2019-8-516:29:43
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50

2
5
1
b4
0.0
1000.000 270000 440000 610000 7800.00 950000 1120000 12900.00 14600.00 18000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4882.000 3.44 36.91 40.35 74.00 -33.65 peak
2 7323.000 8.28 38.62 46.90 74.00 -27.10 peak
Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Report No.: SEFA1907033

Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-3DH5 2441MHz

POE Power

Ant. Polarization:

Test Time:
Power Rating:
Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Vertical

2019-8-516:32:23
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50
2
:
1
b4
0.0
1000.000 270000 440000 610000 7800.00 950000 1120000 12900.00 14600.00 18000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4882.000 3.44 36.88 40.32 74.00 -33.68 peak
2 7323.000 8.28 36.79 45.07 74.00 -28.93 peak
Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Report No.: SEFA1907033

Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-3DH5 2480MHz

POE Power

Ant. Polarization:

Test Time:

Power Rating:

Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Horizontal

2019-8-516:35:28
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 2
1
>
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4960.000 3.59 37.28 40.87 74.00 -33.13 peak
2 7440.000 8.36 37.62 45.98 74.00 -28.02 peak

Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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Report No.: SEFA1907033

Test Distance:

Test Standard:

Test item:
Applicant:
Product:
Model No.:
Test Mode:

Remark:

3M

FCC Class B Above 1G 3M
Radiation PK

Radiation Emission

Mitac Digital Technology Company
Tablet

N642

BT3.0-3DH5 2480MHz

POE Power

Ant. Polarization:

Test Time:
Power Rating:
Temp.(C)/Hum.(%)/Air p.(hpa):

Test Engineer:

Vertical

2019-8-516:38:07
AC 120V/60Hz
26(°C)/60%/983hpa
Chris

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

50 2
p
1
>
0.0
1000.000 270000 440000 610000 7800.00 950000 1120000 12900.00 14600.00 18000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4960.000 3.59 37.79 41.38 74.00 -32.62 peak
2 7440.000 8.36 39.29 47.65 74.00 -26.35 peak
Note: 1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG

measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor.

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

4. This limit applies for using average detector, if the test result on peak is lower than average limit, then

average measurement needn’t be performed.
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5. 20dB Bandwidth Measurement

5.1 Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of 25
kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency hopping
systems operating in the 2400-2483.5 MHz band may have hopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is greater,
provided the systems operate with an output power no greater than 125mW.

5.2 Test Standard

ANSI C63.10-2013- Section 7.8.7

5.3 Test Setup

Set RBW = 1% of the 20dB bandwidth

VBW = 3 xRBW

Span = approximately 2 to 3 times the 20dB bandwidth, centered on a hopping channel
Detector = Peak

Trace mode = max hold

Sweep = auto couple

Allow the trace to stabilize

© N o ok~ b=

Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 20dB relative to the

maximum level measured in the fundamental emission

5.4 Test Setup Layout

Spectrum Analyzer

F

- L]
1|

1
e
o i Y

attenuator EUT

) anEsREn
1LY

r
L
|

L]
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5.5 Test Result

Test ltem

20dB Bandwidth Measurement

Test Engineer: Chris

Test Date 2019-09-29

Test Mode Transmitting by DH5

Channel No. Frequency 20dB Occupied Bandwidth
(MHz) (kHz)

00 2402 953.6
39 2441 953.2
78 2480 953.5

Channel 00 (2402MHz)

Channel 39 (2441MHz)

et o b b - Engened P

Carier Frag 24000000 GHr

Bpan 1 N
FWIAN J00 kM2

Taotsl Powsr 16,7 dBm

OBW Poewar

el e b - Cmgerd B

Carnisr Frag 244100000 GHz

VDN I00 kHa

Taotsd Powsr

835,11 kHz

156 H. QB Poswar

= dE

et o b b - Engened P

sd Bandwidth

835,85 kHz

Titsaiit Fii=g Ervid #£.130 KHz
x dB Bardwidth #53.5 kHx

Fragurcy

Bpan 1 N
VA 00 BN Swsrp 1ms

Taotsl Powsr

CIBW Pssat
=dB
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Test ltem 20dB Bandwidth Measurement

Test Engineer: Chris

Test Date 2019-09-29

Test Mode Transmitting by 2DH5

Channel No. Frequency
(MHz)

(kHz)

20dB Occupied Bandwidth

00 2402

1263

39 2441

1263

78 2480

1250

Channel 00 (2402MHz)

Channel 39 (2441MHz)

ot b b b < Dl B =

Bpan 1 MU
VA 00 kN7 Saeep 11X mu

Banchidth Taisl Prwsr 18,1 dBm
1.1630 MHz
Tt Fii-g Ervid H.B50 KHz CIBW Pt
» B Bardwitth 1263 M =dB

e lm b bt - Do

Carier Frag 240700000 GHr Ha- |: 5 L Canier Frag 2441000000 GHz

SVERN 300 BHZ
wd Banchaidth Tatsd Powsr
1.1621 MHz
Tt Fiisy Eivisd 11.299 kHz CEW Poswar
x B Bardwidth 1263 MHx = dB

Fragsrcy

Bpan 1 AR
Sweep 1120 ma

=T [=x

Bpan 1 MU
VA 00 kN7 Saeep 11X mu

od Banchwidth Tatsl Powsr 13,85 dBm
1.1564 MHz
Tit it Frisg Ervos 11.797 kHz OEW Porwsar
» dB Bardwidth 1250 MHx =dBE
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Test ltem 20dB Bandwidth Measurement
Test Engineer: Chris
Test Date 2019-09-29
Test Mode Transmitting by 3DH5
Channel No. Frequency 20dB Occupied Bandwidth
(MHz) (kHz)
00 2402 1273
39 2441 1264
78 2480 1276

Channel 00 (2402MHz)

Channel 39 (2441MHz)

ot b b b < Dl B

anchaicth

1.1702 MHz

[=x el e b - Cmerd B =

Bpan 1 MU
Saeep 11X mu

WA J00 kH2

Totsl Possr 15,8 dBm

CIBW Pt
=dB

11080 KHz
1273 MH

Tigsaiidl Fit=y Eivod

x d8 Bandwidih

Bpan ] MU

VDN 100 BH2 Sweep 1120 ma

Bandhwicth Toisd Prsssr
1, 1698 MHz
14198 kHz
1264 MHx

OB Posiear
= dB

B st

Bpan 1N

VI 200 kHz Saeep 11X mu

Totsl Possr

OBW Powar
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6. Channel Carrier Frequencies Separation Measurement
6.1 Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of 25
kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

6.2 Test Standard

ANSI C63.10-2013- Section 7.8.2

6.3 Test Setup

The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:
a) Span: Wide enough to capture the peaks of two adjacent channels.
b) RBW: Start with the RBW set to approximately 30% of the channel spacing; adjust as necessary
to best identify the center of each individual channel.
c) Video (or average) bandwidth (VBW) = RBW
d) Sweep:Auto
e) Detector function: Peak
f)  Trace: Max hold
g) Allow the trace to stabilize
Use the marker-delta function to determine the separation between the peaks of the adjacent channels.
Compliance of an EUT with the appropriate regulatory limit shall be determined. A plot of the data shall be
included in the test report.

6.4 Test Setup Layout

Spectrum Analyzer

L
1A
EEC]

:

) anEsREn
L

atteriator EUT

{
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6.5 Test Result

Test ltem Channel Carrier Frequencies Separation Measurement
Test Engineer: Chris
Test Date 2019-09-29
Test Mode Transmitting by DH5
Frequency Carrier Frequency Limit
Channel No. _ Result
(MHz) Separation (kHz) (kHz)
>25 kHz or
40 2442 999 Pass
2/3 of 20 dB BW
Channel 40 (2442MHz)
rﬁ Agilent Spectrum Analyzer - Swept SA
RL RF 500 AC | EEHEE:IHT| \ ALIGN AUTO 03:32:53PM Sep 29, 2019
Center Freq 2.442000000 GHz ) Avg Type: Log-Pwr :
PNO: Fast C,) Trig: FreeRun Avg|Hold:>1/1 ‘
Ref Offset 13 dB
Ref 23.00 dBm
2.440500000 GHz
2.443500000 GHz
Center 2.442000 GHz Span 3.000 MHz
#VBW 300 kHz Sweep 1.000 ms (1001 pts)
MKR| MODE| TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE =~
n— I
A1 oookz[{A)  -0032dB[ | I
——— — I
I
—
—
—
I
1 I
g [ [ | B
MSG STATUS
O
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Test ltem Channel Carrier Frequencies Separation Measurement
Test Engineer: Chris
Test Date 2019-09-29
Test Mode Transmitting by 2DH5
Frequency Carrier Frequency Limit
Channel No. _ Result
(MHz) Separation(kHz) (kHz)
>25 kHz or
40 2442 1053 Pass
2/3 of 20 dB BW
Channel 40 (2442MHz)
Fﬁ Agilent Spectrum Analyzer - Swept SA
t RL RF 500 AC | EEHEE:IHT| \ ALIGN AUTO 03:34:29 PM Sep 29, 2019
Center Freq 2.442000000 GHz ) Avg Type: Log-Pwr
PNO: Fast L, 1Tg: FreeRun Avg|Hold:>1/1
IFGain:Low #Atten: 20 dB
AMKkr2 1.053 MHZ
Ref Offset 13 dB
Ref 23.00 dBm -0.309 dB
241
4
2.440500000 GHz
2.443500000 GHz
Span 3.000 MHz
#VBW 300 kHz Sweep 1.000 ms (1001 pts)
MKR| MODE| TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~
(@ N |1 f|  24M850GHz|  7doedBm| | | -
A1 1053MHz[(B)  -03oedB| [ [ ]
I
I
I
I
I
I
1 I
g [ [ | B
MSG STATUS
O
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Test ltem Channel Carrier Frequencies Separation Measurement
Test Engineer: Chris
Test Date 2019-09-29
Test Mode Transmitting by 3DH5
Frequency Carrier Frequency Limit
Channel No. _ Result
(MHz) Separation (kHz) (kHz)
>25 kHz or
40 2442 1014 Pass
2/3 of 20 dB BW
Channel 40 (2442MHz)
rﬁ Agilent Spectrum Analyzer - Swept SA
RL RF 500 AC | EEHEE:IHT| \ ALIGN AUTO 03:37:03PM Sep 29, 2019
Center Freq 2.442000000 GHz ) Avg Type: Log-Pwr
PNO: Fast L, 1Tg: FreeRun Avg|Hold:>1/1
IFGain:Low #Atten: 20 dB
AMkr2 1.014 MHZ
Ref Offset 13 dB
Ref 23.00 dBm -0.071 dB
2.440500000 GHz
2.443500000 GHz
Center 2.442000 GHz Span 3.000 MHz
#VBW 300 kHz Sweep 1.000 ms (1001 pts)
MKR| MODE| TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE =~
1 lIll]— I
I
— I
I I
I —
I —
I —
I I
1 I I
g [ [ | B
MSG STATUS
O
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7. Dwell Time Measurement

7.1 Test Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4
seconds multiplied by the number of hopping channels employed.

7.2 Test Standard
ANSI C63.10-2013- Section 7.8.3

7.3 Test Setup

The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:

a) Span: Zero span, centered on a hopping channel.

b) RBW shall be < channel spacing and where possible RBW should be set >> 1/ T, where Tis the
expected dwell time per channel.

c) Sweep: As necessary to capture the entire dwell time per hopping channel; where possible use a
video trigger and trigger delay so that the transmitted signal starts a little to the right of the start
of the plot. The trigger level might need slight adjustment to prevent triggering when the system
hops on an adjacent channel; a second plot might be needed with a longer sweep time to show
two successive hops on a channel.

d) Detector function: Peak

e) Trace: Max hold

7.4 Test Setup Layout

Spectrum Analyzer

......
: I
m
7 mnEsDEn
M%
L
{4
BEC] 4
1w

|
k .

' Atteruator EUT
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7.5 Test Result

Test ltem Dwell Time Measurement
Test Engineer: Chris
Test Date 2019-10-11
Test Mode Transmitting by 3DH1
Channel No. Frequency (MHz) | Time of Occupancy (ms) Limit (ms) Result
39 2441 135.68 <400 Pass

Test Time Period: 0.4*79=31.6sec, Hopping Times Within 1sec: 32/40msec = 800 hops/sec.
2441MHz, The Maximum Occupancy Time Within 31.6sec: [(0.424ms*800)/79]*31.6 =135.68msec

Channel 39 (2441MHz) Channel 39 (2441MHz)

nnnnnn

B g e g g s e o e el g

AN IEE GHY Epdn 0H:
L4 L FRW 10 MHz Gweap A0 mm (1008 pix)|

L]
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Test Item Dwell Time Measurement
Test Engineer: Chris
Test Date 2019-10-11
Test Mode Transmitting by 3DH3
Channel No. Frequency (MHz) | Time of Occupancy (ms) Limit (ms) Result
39 2441 268.8 <400 Pass

Test Time Period: 0.4*79=31.6sec, Hopping Times Within 1sec: 20/50msec=400hops/sec.
2441MHz, The Maximum Occupancy Time Within 31.6sec: [(1.680ms*400)/79]*31.6=268.8msec

Channel 39 (2441MHz) Channel 39 (2441MHz)

Nackar 1 & 180203 mm ™ o Tm - LogFawr
S Faaa - Trigc s Al
AR T3 ol

R Cas 108
el T3 R0 BB

A

Cordar 34490100330 SHe
R 0 H

Foarep H00

Bpan 0Hz
PR 1. Rl Swaap 108 ms (1001 i)

Cerpass Technology (Suzhou) Co., Ltd. Issued Date : Oct. 12,2019
S-FD-501 V1.0 Page No. : 59 0f 110



2

Report No.: SEFA1907033

Test Item Dwell Time Measurement
Test Engineer: Chris
Test Date 2019-09-29
Test Mode Transmitting by 3DH5
Channel No. Frequency (MHz) | Time of Occupancy (ms) Limit (ms) Result
39 2441 306.6 < 400 Pass

Test Time Period: 0.4*79=31.6sec, Hopping Times Within 1sec: 21/80msec=262.5 hops/sec.
2441MHz, The Maximum Occupancy Time Within 31.6sec: [(2.92ms*262.5)/79]*31.6= 306.6msec

Channel 39 (2441MHz) Channel 39 (2441MHz)

Ea et =

Canier Frag 3.44 10000 GHa

0 gt

Cordar 34490100330 SHe
R 0 H FOREW 1.0 MH2

[ [ Bpan OH
| i FN 1. MHz Swaap S0 rmm (1001 préa)
= e
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8. Number of Hopping Channels Measurement

8.1 Test Limit
Frequency hopping systems in the 2400 ~ 2483.5 MHz band shall use at least 15 channels.

8.2 Test Standard
ANSI C63.10-2013- Section 7.8.3

8.3 Test Setup

The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:

a) Span: The frequency band of operation. Depending on the number of channels the device
supports, it may be necessary to divide the frequency range of operation across multiple spans,
to allow the individual channels to be clearly seen.

b) RBW: To identify clearly the individual channels, set the RBW to less than 30% of the channel
spacing or the 20 dB bandwidth, whichever is smaller.

c) VBW =RBW

d) Sweep: Auto

e) Detector function: Peak

fy  Trace: Max hold

g) Allow the trace to stabilize

8.4 Test Setup Layout

Spectrum Analyzer
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8.5 Test Result

Test Item Number of Hopping Channels Measurement
Test Engineer: Chris
Test Date 2019-09-29
Test Mode Transmitting by DH5
Frequency Band (MHz) | Number of Hopping Frequencies Limit Result
2400 - 2483.5 79 >15

2402 - 2480 MHz

BE Agilent Spectrum Analyzer - Swept SA

d RL
Start Freq 2.400000000 GHz )
PNO: Fast L, Trig: Free Run
IFGain:Low #Atten: 20 dB

[ SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr

Avg|Hoeld:>1/1

04:00:07 PM Sep 29, 2019

Ref Offset 13 dB
Ref 23.00 dBm

Start 2.40000 GHz Stop 2.48350 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 1.133 ms (1001 pts)

gl@@_-l

Auto Tune

Center Freq
2.441750000 GHz

StartFreq
2.400000000 GHz

StopFreq
2483500000 GHz

CF Step
8.350000 MHz
Auto Man

Freq Offset
0Hz

IMSG STATUS
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Test Item Number of Hopping Channels Measurement
Test Engineer: Chris
Test Date 2019-09-29
Test Mode Transmitting by 2DH5
Frequency Band (MHz) | Number of Hopping Frequencies Limit Result
2400 - 2483.5 79 >15 Pass

2402 - 2480 MHz

BE Agilent Spectrum Analyzer - Swept SA

g RL [ SENSE:INT] | ALIGN AUTO

Avg Type: Log-Pwr

Start Freq 2.400000000 GHz
Avg|Hoeld:>1/1

PNO: Fast () Trig: FreeRun
IFGain:Low #Atten: 20 dB

Ref Offset 13 dB
Ref 23.00 dBm

Start 2.40000 GHz

#Res BW 300 kHz #VBW 300 kHz

Stop 2.48350 GHz
Sweep 1.133 ms (1001 pts)

gl@@_-l

Auto Tune

Center Freq
2.441750000 GHz

StartFreq
2.400000000 GHz

StopFreq
2483500000 GHz

CF Step
8.350000 MHz
Auto Man

Freq Offset
0Hz
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Test Item Number of Hopping Channels Measurement
Test Engineer: Chris
Test Date 2019-09-29
Test Mode Transmitting by 3DH5
Frequency Band (MHz) | Number of Hopping Frequencies Limit Result
2400 - 2483.5 79 >15 Pass

2402 - 2480 MHz

BE Agilent Spectrum Analyzer - Swept SA

g RL RF 00 AC [ SENSE:INT] | ALIGN AUTO

Avg Type: Log-Pwr

Start Freq 2.400000000 GHz
Avg|Hoeld:>1/1

PNO: Fast L,
IFGain:Low

7 Trig: Free Run
#Atten: 20 dB

Ref Offset 13 dB
Ref 23.00 dBm

Start 2.40000 GHz
#Res BW 300 kHz

#VBW 300 kHz

o[ -& eS|

Trace/Detector

Select Trace’

Clear Write

Trace Average

Max Hold

Min Hold

View Blank ~
Trace On

|_.
—

s |
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9. Peak Output Power Measurement

9.1 Test Limit
The Maximum Peak Output Power Measurement is 125mW (20.97dBm).

9.2 Test Standard
ANSI C63.10-2013- Section 7.8.5

9.3 Test Setup

Spectrum analyzer method

a) Use the following spectrum analyzer settings:

1) Span: Approximately five times the 20 dB bandwidth, centered on a hopping channel.

2) RBW > 20 dB bandwidth of the emission being measured.
3) VBW = RBW.
4) Sweep: Auto.

6) Trace: Max hold.
b
¢) Use the marker-to-peak function to set the marker to the peak of the emission.

)
)
)
)
5) Detector function: Peak.
)
) Allow trace to stabilize.
)

d) The indicated level is the peak output power, after any corrections for external attenuators and

cables.

e) A plot of the test results and setup description shall be included in the test report

Peak power meter method

The antenna port ( RF output) of the EUT was connected to the input (RF input) of a power meter. Power

was read directly from the meter and cable loss connection was added to the reading to obtain power at the

EUT antenna terminal. The EUT Output Power was set to maximum to produce the worse case test result.

9.4 Test Setup Layout

Spectrum Analyzer

attesuator EUT
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9.5 Test Result

Test ltem Peak Output Power Measurement
Test Engineer: Chris
Test Date 2019-10-11
Test Mode Transmitting by DH5
Hopping Frequency Measurement Power Output Limit Result
Channel (MHz) (dBm) (dBm)
Worst 2439 0.521 20.97 Pass
Low 2402 -0.254 20.97 Pass
Middle 2441 0.441 20.97 Pass
High 2480 -0.570 20.97 Pass

= o
i RL RF 500 AC SENSE: ALIGN AUTO 11:11:20 AM Oct 11, 2019 =
Start Freq 2.400000000 GHz Avg Type: Log-Pwr TFTL requency
PNO: Fast ‘

Trig: Free Run Avg|Hoeld: 100/100

DET, N
Mkr1 2.406 095 5 GHz
Ref Offset 13 dB
Eogsm Ref 23.00 dBm -0.187 dBm

une
130 2.441750000 GHz
3.m

StartFreq

.H. HHHIMMMMMMMMM 2.400000000 GHz
) S AR —
Y R e A R R -~

CF Step
8.350000 MHz

Freq Offset
0Hz

Stop 2.48350 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (1001 pts)

 J
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B Agilent Spectrum Analyzer - Swept SA

=R

IFGain:Low

Ref Offset 13 dB
Ref 22.00 dBm

SENSE:INT]

ALIGN AUTO ‘ 11:21:01 AM Oct 11, 2018

—— 1rig: Free Run
#Atten: 30 dB

Avg Type: Log-Pwr Peak Search

Avg|Hold: 100/100

NextPeak
| e == |

Mkr1 2.438 825 GHz
0.521 dBm

Next Pk Right
et aaseniees |

Next Pk Left

RL RF

Center Freq 2.402000000 GHz

SENSE:INT]|

ALIGN AUTO

PNO: Fast —»— 1rig: Free Run

IFGain:Low

Ref Offset 13 dB
Ref 22.00 dBm

#Atten: 30 dB

#VBW 1.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 100/100

Sweep 1.000 ms (1001 pts)
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=R

‘ 11:20:06 AM Oct 11, 2018

B Agilent Spectrum Analyzer - Swept SA
SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr

—— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 13 dB
Ref 22.00 dBm

Mkr1 2.440 875 GHz

0.441 dBm

Peak Search

NextPeak
 Eniiimmm———
Next Pk Right
|

Next Pk Left

SENSE:INT] ALIGN AUTO
Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 13 dB
Ref 22.00 dBm

#VBW 1.0 MHz

pan 5.
Sweep 1.000 ms (1001 pts)
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Test ltem Peak Output Power Measurement
Test Engineer: Chris
Test Date 2019-10-11
Test Mode Transmitting by 2DH5
Hopping Frequency Measurement Power Output Limit Result
Channel (MHz) (dBm) (dBm)
Worst 2441 0.392 20.97 Pass
Low 2402 0.278 20.97 Pass
Middle 2441 0.392 20.97 Pass
High 2480 0.329 20.97 Pass
— Spmmmrinalyzer -:'W:pt S“c‘\c [ SENSE:INT] [ ALIGN AUTO ===
Marker 1 2.412024000000 GHz o Avg Type: Log-Pwr A e
PNO: Fast ~#— 1rig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 20 dB
Ref Offset 13 dB Mkr1 2.412 024 0 GHz Hex Feax
Egngdiv Ref 23.00 dBm -1.176 dBm |

Start 2.40000 GHz
#Res BW 100 kHz

Stop 2.48350 GHz
Sweep 8.000 ms (1001 pts)

#/BW 300 kHz

IMSG

STATUS

 J
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B Agilent Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO

‘ 11:55:28 AM Oct 11, 2018

Avg Type: Log-Pwr
—— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 20 dB

Ref Offset 13 dB
Ref 22.530 dBm

RL RF SENSE:INT]| ALIGN AUTO

Avg Type: Log-Pwr

Center Freq 2.402000000 GHz
AvglHold: 100/100

PNO: Fast —»— 1rig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 13 dB
Ref 22.530 dBm

#VBW 3.0 MHz

Sweep 1.000 ms (1001 pts)
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B Agilent Spectrum Analyzer - Swept SA

IFGain:Low

Ref Offset 13 dB
Ref 22.530 dBm

SENSE:INT]

ALIGN AUTO ‘ 11:55:28 AM Oct 11, 2018

—— 1rig: Free Run
#Atten: 20 dB

#VBW 3.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 100/100

Sweep 1.000 ms (1001 pts)

PNO: Fast )
IFGain:Low

Ref Offset 13 dB
Ref 23.00 dBm

SENSE:INT]|

ALIGN AUTO ‘ 11:53:20 AM Oct 11, 2019

#VBW 3.0 MHz

Trig: Free Run
#Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Sweep 1.000 ms (1001 pts)

Cerpass Technology (Suzhou) Co., Ltd.
S-FD-501 V1.0

Issued Date Oct. 12, 2019

Page No. 71 of 110



©

Report No.: SEFA1907033

Test ltem Peak Output Power Measurement
Test Engineer: Chris
Test Date 2019-10-11
Test Mode Transmitting by 3DH5
Hopping Frequency Measurement Power Output Limit Result
Channel (MHz) (dBm) (dBm)
Worst 2441 1.583 20.97 Pass
Low 2402 0.206 20.97 Pass
Middle 2441 1.583 20.97 Pass
High 2480 0.043 20.97 Pass

BN Agilent Spectrum Analyzer Swept SA
T

Start Freq 2 400000000 GHz )
PNO: Fast ~#— 1rig: Free Run Avg|Held: 100/100

IFGain:Low

| SENSE:INT] [ ALIGN AUTO [ 11

:44:31 AMOct 11,2019

Avg Type: Log-Pwr

#Atten: 20 dB

Ref Offset 13 dB

10 dBidlv Ref 22.50 dBm

start 2.40000 GHz

Mkr1 2.410 187 0 GHz

-1.050 dBm

Stop 2.48350 GHz

#/BW 300 kHz Sweep 8.000

ms (1001 pts)
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B Agilent Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO

‘ 11:47:28 AM Oct 11, 2019

Avg Type: Log-Pwr
—— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 20 dB

Ref Offset 13 dB
Ref 26.00 dBm

#VBW 3.0 MHz

Mkr1 2.440 937 GHz

1.583 dBm

Sweep 1.000 ms (1001 pts)

RL RF SENSE:INT]| ALIGN AUTO

‘ 11:45:33 AM Oct 11, 2018

Avg Type: Log-Pwr

Center Freq 2.402000000 GHz
AvglHold: 100/100

PNO: Fast —»— 1rig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 13 dB
Ref 22.00 dBm

#VBW 3.0 MHz

Sweep 1.000 ms (1001 pts)
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B Agilent Spectrum Analyzer - Swept SA

SENSE:INT| ALIGN AUTO | 11:47:28 AM Oct 11, 2019
Avg Type: Log-Pwr
—— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 20 dB

Mkr1 2.440 937 GHz
Ref 26.00 cBm 1.583 dBm

0 SENSE:INT] ALIGN AUTO
Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 20 dB

Mkr1 2.479 839 GHz
Ref 25.50 dBm 0.043 dBm

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

®
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10. Conducted Spurious Emissions Measurement

10.1  Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak conducted
power limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, the attenuation required under this paragraph shall be 30 dB instead of
20 dB. Attenuation below the general limits specified in Section 15.209(a) of FCC part 15 is not
required.

Cerpass Technology (Suzhou) Co., Ltd. Issued Date : Oct. 12,2019
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10.2 Test Procedure

According to ANSI C63.10: 2013.

Use the following spectrum analyzer settings:

Span = wide enough to capture the peak level of the in-band emission and all spurious emissions (e.g.,
harmonics) from the lowest frequency generated in the EUT up through the 10th harmonic. Typically,
several plots are required to cover this entire span.

RBW = 100 kHz

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold

Allow the trace to stabilize. Set the marker on the peak of any spurious emission recorded. The level
displayed must comply with the limit specified in this section.

10.3 Test Setup

Spectrum Analyzer

g
E'\:ﬁ' ':: = attenvater EUT
i wall
[ = |
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10.4 Test Result

Test ltem Conducted Spurious Emissions Measurement
Test Engineer: Chris

Test Date 2019-09-29

Test Mode Transmitting by DH5

Mode 1: Transmit by DH5 (2402MHz)

gt b b Tl =F oyt o b b ol

Canisr Frag 340000 GHz Carisr Frag 2. A0 D000 GHr

AR GHE Bean 1000 M
W D kbt FVRW 100 kHz Sweap 1000 me (1008 pi)

DAY 200 kH2

Swaap 1.008m

FVRW 100 kHz
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Mode 1: Transmit by DH5 (2441MHz)

vy Toom L
T los

e e bt B
N A b s gt e

DWW 100 kHa
TR i

LSS rr—r =

erp T LogPer
Apegrizigady

n i 13 60
=a' 1300 dbim
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Test ltem Conducted Spurious Emissions Measurement
Test Engineer: Chris

Test Date 2019-09-29

Test Mode Transmitting by 2DH5

Mode 2: Transmit by 2DH5 (2402MHz)

gt b b Tl

Canisr Frag 340000 GHz

FVRW 100 kHz

=F oyt o b b ol

Carisr Frag 2. A0 D000 GHr

DAY 200 kH2

Ax’ et 11 6B
=a' 1300 dbim

FVRW 100 kHz
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Mode 2: Transmit by 2DH5 (2441MHz)

r Frag 3441 0000 © v Tt L ] n L oy Tt Lo
. T e T

FVRW 100 kHz

LSS rr—r = Lt rr—r =

erp T LogPer
Apegrizigady

FATIN 300 kHa

n i 13 60
=a' 1300 dbim

FVRW 100 kHz
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Test ltem Conducted Spurious Emissions Measurement
Test Engineer: Chris

Test Date 2019-09-29

Test Mode Transmitting by 3DH5

Mode 3: Transmit by 3DH5 (2402MHz)

gt b b Tl

Canisr Frag 340000000

=F oyt o b b ol

Carisr Frag 2. A0 D000 GHr

PN 100 ks 5 a r VT 200 ki

Ax’ i 11 6B
=a' 1120 dbim

ek g g e T

FVRW 100 kHz
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Mode 3: Transmit by 3DH5 (2441MHz)

2441185300000 G devy T Log-Fae g N Jovg Tooa Lo
et —~ T et

DAY 200 kH2 Sweap 1000 mm 100

LSS rr—r = Lt rr—r =

FATIN 300 kHa

r— L P

DAY 200 kH2
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Mode 1: Transmitter at DH5 by Hopping Mode
Low Frequency High Frequency

= ==

Ea et

Carinr Frag 3.4 0000 GH

e
.

e

Mode 2: Transmitter at 2DH5 by Hopping Mode
Low Frequency High Frequency

=F oyt o b b ol

gt b b Tl

Carisr Frag 7.4 000000 Carier Frag 748 3300000

i e beie

Curriar 2
wHes BW

4013 GHe
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-

1
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Mode 3: Transmitter at 3DH5 by Hopping Mode

Low Frequency

High Frequency

Ea et

Curriar 24030 GHe
THe BN 100 kH7

s batomni vy phagbin g el

FYRW 0 kH2

==

erp T LogPer
Apegrizigady

Canier Frag 3.48 330000 GHa

Trige Frea A

PR 300 kH2

[ Tmigren Canpaena
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11. Radiated Emission Band Edge Measurement

11.1 Limit

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) of FCC part 15,
must also comply with the radiated emission limits specified in Section 15.209(a) of FCC part 15.

11.2 Test Procedure

According to ANSI C63.10: 2013.

This test is required for any spurious emission or modulation product that falls in a Restricted Band, as
defined in Section 15.205 of FCC part 15. It must be performed with the highest gain of each type of
antenna proposed for use with the EUT. Use the following spectrum analyzer settings:

Span = wide enough to fully capture the emission being measured

RBW =1 MHz for f = 1 GHz, 100 kHz for f < 1GHz

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold

Follow the guidelines in ANSI C63.10 with respect to maximizing the emission by rotating the EUT,
measuring the emission while the EUT is situated in three orthogonal planes (if appropriate), adjusting
the measurement antenna height and polarization, etc. A pre-amp and a high pass filter are required for
this test, in order to provide the measuring system with sufficient sensitivity. Allow the trace to stabilize.
The peak reading of the emission, after being corrected by the antenna factor, cable loss, pre-amp gain,
etc., is the peak field strength, which must comply with the limit specified in Section 15.35(b) of FCC
part 15.

Now set the VBW to 10 Hz, while maintaining all of the other instrument settings. This peak level, once
corrected, must comply with the limit specified in Section 15.209 of FCC Part 15. If the dwell time per
channel of the hopping signal is less than 100 ms, then the reading obtained with the 10 Hz VBW may
be further adjusted by a “duty cycle correction factor”, derived from 20log (dwell time/100 ms), in an
effort to demonstrate compliance with the 15.209 limit of FCC part 15.

If the emission on which a radiated measurement must be made is located at the edge of the
authorized band of operation, then the alternative “marker-delta” method may be employed.

L]
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11.3 Test Setup

......................... ]
1-4m | {Antenna Tower)
Antenna
EUT l e B
L 1 .
1.5m ot am M
(Turntable) '
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11.4 Test Result

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 15:42

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A

Polarity: Horizontal

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-DH5 2402MHz
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frequency(Mt)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 41.416 43.093 -32.584 74.000 -1.677 PK
2 * 2402.150 88.486 90.118 N/A N/A -1.632 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
°
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 15:49

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A

Polarity: Horizontal

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-DH5 2402MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 28.846 30.523 -25.154 54.000 -1.677 AV
2 * 2401.960 64.444 66.077 N/A N/A -1.633 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
°
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 15:53

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A

Polarity: Vertical

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-DH5 2402MHz
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Frequencyifitz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 40.037 41.714 -33.963 74.000 -1.677 PK
2 o 2402.150 87.125 88.757 N/A N/A -1.632 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2."* " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
°
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:01

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A

Polarity: Vertical

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-DH5 2402MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 28.853 30.530 -25.147 54.000 -1.677 AV
2 * 2401.960 63.374 65.007 N/A N/A -1.633 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
°
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:06

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A

Polarity: Horizontal

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-DH5 2480MHz
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Frequency(Mitz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2479.925 89.260 90.604 N/A N/A -1.344 PK
2 2483.500 43.406 44737 -30.594 74.000 -1.331 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
°
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:09

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A

Polarity: Horizontal

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-DH5 2480MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.050 64.981 66.324 N/A N/A -1.343 AV
2 2483.500 29.498 30.829 -24.502 54.000 -1.331 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
°
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:11

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A

Polarity: Vertical

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-DH5 2480MHz
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Frequencyifitz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 ¢ 2480.150 87.099 88.442 N/A N/A -1.343 PK
2 2483.500 42.968 44.299 -31.032 74.000 -1.331 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2."* " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
°
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:18

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A

Polarity: Vertical

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-DH5 2480MHz
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frequency(Mz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.050 63.270 64.613 N/A N/A -1.343 AV
2 2483.500 29.606 30.937 -24.394 54.000 -1.331 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
°
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:21

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A Polarity: Horizontal
EUT: Tablet Power: AC 120V/60Hz
Note: BT-2DH5 2402MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuVv) (dB) (dBuV/m) (dB)
1 2390.000 41.205 42.882 -32.795 74.000 -1.677 PK
2 * 2402.150 87.573 89.205 N/A N/A -1.632 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
O
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:25

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A Polarity: Horizontal
EUT: Tablet Power: AC 120V/60Hz
Note: BT-2DH5 2402MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 2390.000 28.728 30.405 25272 54.000 -1.677 AV
2 o 2401.960 61.199 62.832 N/A N/A -1.633 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
O
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:28

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A Polarity: Vertical
EUT: Tablet Power: AC 120V/60Hz
Note: BT-2DH5 2402MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 41.251 42.928 -32.749 74.000 -1.677 PK
2 * 2402.150 87.231 88.863 N/A N/A -1.632 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:31

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A

Polarity: Vertical

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-2DH5 2402MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 28.719 30.396 -25.281 54.000 -1.677 AV
2 * 2401.960 61.020 62.653 N/A N/A -1.633 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
°
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:33

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A Polarity: Horizontal
EUT: Tablet Power: AC 120V/60Hz
Note: BT-2DH5 2480MHz
107
.-h’—“\\
80 1
; Y
o
; R
3w |
s i
} 50 UJ .
A ot b chanehiopratvnsgn B A iy S odor oo A e g P g gt
0
20
7
2475 24775 2480 24325 2485 24875 2430 2492.5 2495 2497.5 2500
Frequency(Mitz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2479.875 89.800 91.144 N/A N/A -1.344 PK
2 2483.500 39.529 40.860 -34.471 74.000 -1.331 PK
3 2483.975 43.011 44.340 -30.989 74.000 -1.329 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:38

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A

Polarity: Horizontal

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-2DH5 2480MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.050 62.982 64.325 N/A N/A -1.343 AV
2 2483.500 29.472 30.803 -24.528 54.000 -1.331 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:39

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A Polarity: Vertical
EUT: Tablet Power: AC 120V/60Hz
Note: BT-2DH5 2480MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuVv) (dB) (dBuV/m) (dB)
1 * 2480.200 88.047 89.390 N/A N/A -1.343 PK
2 2483.500 41.208 42.539 -32.792 74.000 -1.331 PK
3 2484.025 42.898 44.227 -31.102 74.000 -1.329 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:43

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A Polarity: Vertical
EUT: Tablet Power: AC 120V/60Hz
Note: BT-2DH5 2480MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuv) (dB) (dBuV/m) (dB)
1 ¢ 2480.050 61.369 62.712 N/A N/A -1.343 AV
2 2483.500 29.457 30.788 24543 54.000 -1.331 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2."* " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
°
Cerpass Technology (Suzhou) Co., Ltd. Issued Date Oct. 12, 2019
S-FD-501 V1.0 Page No. 102 of 110




Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:46

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A Polarity: Horizontal
EUT: Tablet Power: AC 120V/60Hz
Note: BT-3DH5 2402MHz
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Enequench(Mite)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 40.099 41.776 -33.901 74.000 -1.677 PK
2 * 2401.960 87.370 89.003 N/A N/A -1.633 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2."* ", means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:50

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A Polarity: Horizontal
EUT: Tablet Power: AC 120V/60Hz
Note: BT-3DH5 2402MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 28.754 30.431 -25.246 54.000 -1.677 AV
2 * 2402.150 60.853 62.485 N/A N/A -1.632 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:51

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A Polarity: Vertical
EUT: Tablet Power: AC 120V/60Hz
Note: BT-3DH5 2402MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 39.546 41.223 -34.454 74.000 -1.677 PK
2 * 2401.960 86.726 88.359 N/A N/A -1.633 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:54

Limit: FCC_Part15.209_RE(3m) Margin: 0

Probe: N/A

Polarity: Vertical

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-3DH5 2402MHz

107

80
=l
E 2
3 &0 4
: fl Hﬁ
o
||
40 i
1 ] \
30 — = = = = W
20
7
2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 23653 2370 2375 2380 2385 2300 2395 2400 2405
Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 2390.000 28.727 30.404 -25.273 54.000 -1.677 AV
2 * 2401.960 60.504 62.137 N/A N/A -1.633 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 16:56

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A

Polarity: Horizontal

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-3DH5 2480MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.050 90.733 92.076 N/A N/A -1.343 PK
2 2483.500 41.090 42.421 -32.910 74.000 -1.331 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
°
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 17:00

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A Polarity: Horizontal
EUT: Tablet Power: AC 120V/60Hz
Note: BT-3DH5 2480MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.050 63.280 64.623 N/A N/A -1.343 AV
2 2483.500 29.511 30.842 -24.489 54.000 -1.331 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 17:01

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A Polarity: Vertical
EUT: Tablet Power: AC 120V/60Hz
Note: BT-3DH5 2480MHz
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Erequency(Mite)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.125 88.057 89.400 N/A N/A -1.343 PK
2 2483.500 40.456 41.787 -33.544 74.000 -1.331 PK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2."* ", means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Report No.: SEFA1907033

Engineer: Chris

Site: AC102

Time: 2019/10/10 - 17:05

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: N/A

Polarity: Vertical

EUT: Tablet

Power: AC 120V/60Hz

Note: BT-3DH5 2480MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2480.075 61.279 62.622 N/A N/A -1.343 AV
2 2483.500 29.448 30.779 -24.552 54.000 -1.331 AV
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. " * " means this data is the worst emission level.
3. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
**** END OF REPORT *****
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